

レジメン名	薬剤名	投与量	施行日	1コース
BV+TMZ(初発 維持)	ベバシズマブ テモゾロミド	10mg/kg 150mg/m <sup>2</sup>	day: 1,15 day: 1~5	28日
BV(初発 維持)	ベバシズマブ	15mg/kg	day: 1	21日
BV単剤(再発 2週毎)	ベバシズマブ	10mg/kg	day: 1	14日
BV単剤(再発 3週毎)	ベバシズマブ	15mg/kg	day: 1	21日